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1726

Testlocation Bad Grénenbach Sensor/HZ ME-KM26z-5 kN
Standard 926-1:2016 - 4.6 Amplifier/HZ ME-GSV-2AS - 100 Hz
Date 31.07.2017 Last Calibration D-L-17552-01-00- 2017-02
Inspector Guido Reusch Measuring uncertainty |12,5N
Line-Manufacturer Edelrid Temp./humi. 22,7° - 63%
Articel 7850-130 Line diameter 1,3 mm
Req. Strength by Mf 1300 N Line length overall |500 mm
Material Polyester/Dyneema Color sky
length of seam - mm 80 Kind of seam NZZ - T/B-D 10mm
Production description 23.06.2017, Rev. 1
Results
Max. strength unbended 1408,0 N[108,3 % from req. Strength

Max. strength Test 1 1351,0 N|103,9 %

Max. strength Test 2 1465,0 N|112,7 %

Max. strength Test 3 1467,0 N|112,8 %

Test Result average 1427,7 N Result with MU

Test Result minimum 1351,0 N 1338,5 N
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Production description Edelrid Test No. 1726

7850-130 Date 31 July 2017
Needl| e 70
Thr ead Anerican Effierd Polyester Tex 45 bond threads

—0
Stop Tom

11 - 12 stitches per cm
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